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ITEM NO. PART NUMBER DESCRIPTION QTY.

Assemblies
1 17744 Assemlby - 22" End Link 2

2 18498 Assembly - Cast Knuckle 10006 4

3 18499 Assembly - Cast Knuckle 10005 - 1" ID 2

4 50892 Assemlby - Trailing Arm Knuckle 10005 (RHT) - No Sleeve Bushing 2

5 10005628 Assembly - (PS) Side Plate & Perch Mount 1

6 10006110 Assemlby - Panhard Bar - 18.75" Bar Length - 7/8" Bolt 1

7 10006124 Assemlby - Sway Bar Bushing - 1-3/8" ID 2

8 10006174 Assemlby - Brake Line Relocation Bracket - 4" Extension 1

9 10006177 Assembly - Upper Bag Mount & PHB Drop (PS) 1

10 10006180 Assemlby - PHB Crossmember - Stock Height +3" 1

11 10006183 Assemlby - Lower Bag Plate & Axle Clamp w/Shock (DS) 1

12 10006184 Assembly - Lower Bag Plate & Axle Clamp w/Shock (PS) 1

13 10006194 Assemlby - Upper Bag Mount (DS) 1

Weldments
14 10005062 Weldment - Accumulator Tank - 1 gal. (PS) 1

15 10005063 Weldment - Accumulator Tank - 1 gal. (DS) 1

16 10005625 Weldment - (DS) Perch Mount 1

Parts
17 11551 Thick Washer - 1.5"OD x .53" ID x 1/4" 2

18 17551 Wire/Hose/E-brake Cable Retainer 1

19 21467 Upper Front Trailing Arm Reducer Sleeve 2

20 52122 22" Trailing Arm Bar 4

21 10004890 Plate - 3/4" - PHB Drop Frame Spacer - Non Fifth Wheel 1

Purchased Parts
22 80094 90° Male Elbow Tube 1/4" x 1/4-18 NPT 2

23 80246 Purchased - Sway Bar - 1-3/8" Dia 1

24 80261 45° Male Male Elbow, 3/4" x 3/4" -14 NPT - Brass Fitting, Swivel 2

25 80264 Purchased - Vibration-Damping Loop Clamp - 1/2" ID 2

Hardware
26 12021 Bolt - 1/2"-20 X 3" Gr.8 YZ 2

27 12633 Bolt - 7/8"-14 x 5 1/2" Gr. 8 YZ 1

28 13030 Washer - 7/8" Flat SAE Washer 2

29 13130 Lock Nut - 7/8"-14 Gr. 8 YZ 1

30 13024 Washer - 1/2" Flat SAE Washer 4

31 13124 Lock Nut - 1/2"-20 Gr. 8 2
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7 1/2"
7.500

Bag Height

  
32 53/64"
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